ANALGESIC


NON NARC


Acetaminophen tab 325mg , 80mg chew; 100mg/ml drops; 160mg/5ml susp


Aspirin tab 81mg chew,81 mg EC 325mg E.C.  


Fioricet tab  


Salsalate  ( Disalcid ) 750mg tab





NARC/CONTROLLED


Oxycodone 5mg/Acetaminophen /325mg (Percocet)*


Acetaminophen/Codeine 300mg/30mg (Tylenol #3)*


Oxycodone/Acetaminophen 5mg/500mg(Tylox) * 


Propoxyphene 100(Acetaminophen 650  (Darvocet-N-100) tab *





NSAID


Ibuprofen (Motrin) tab 400mg, 600, 800mg; 100mg/5ml


Indomethacin (Indocin) cap 25mg 


Tolmentin ( Tolectin DS ) cap 400mg


Naproxen (Naprosyn) tab 250mg, 500mg





ANTI-CONVULSANT


Carbamazepine (Tegretol) 100mg chew, 200mg tab 


Phentoin (Dilantin), 100mg cap 





ANTI-EMETICS


Meclizine  tab  25mg


Promethazine (Phenergan) tab 25mg; supp 25mg





ANTI-GOUT


Allopurinol (Zyloprim) tab 100mg, 300mg


Colchicine tab 0.6mg





ANTI-INFECTIVES


Antibacterials


Amoxicillin cap 250mg, susp 250mg/5ml ,400mg/5ml


Augmentin tab 500mg, 875mg; susp 400mg/5ml (50 ml


Azithromycin (Zithromax) tab 250mg


Cefprozil (Cefzil) 250mg/5ml


Cephalexin (Keflex) cap 250mg; 


Septra Pediatric susp  200mg/40mg  per 5 ml


Co-trimazole (Septra DS) 800mg/160mg tab 


Dicloxacillin 250mg cap; 


Doxycycline (Vibramycin) 100mg cap


EES 200mg/5ml susp


Erythromycin base (Ery-tab) tab 250mg


Gatifloxin (Tequin) 200, 400 mg tab


Minocycline ( Minocin ) cap 100mg


Erythromycin/Sulfisoxazole 200mg/600mg/5ml (Pediazole) susp


Pen VK tab 250mg, 250mg5ml susp


Tetracycline  (Achromycin,Sumycin) cap 250mg





Antifungals


Fluconazole (Diflucan) tab 150mg (LIMITED TO SINGLE DOSE THERAPY FOR VAGINAL CANDIASIS)


Griseofulvin (Gris-Peg) tab 125mg ultramicrosized; susp125mg5ml microsized 


Nystatin (Mycostatin,Nilstat)  100,000 u/ml  susp





VAGINAL


Clotrimazole 1% (Mycelex)  7 day vag cream


Butoconazole 2% (Mycelex-3) vag cream





Antivirals


Acyclovir (Zovirax) 200 mg cap ,


Valacylovir (Valtrex) 500, 1000 mg tab





Urinary tract anti-infectives, misc


Nitrofurantoin Macrocrystals (Macrobid) 100mg, 


Phenazopyridine (Pyridium) tab 100mg





Anti-Tuberculous


Isoniazid (INH) tab 300mg





Anti-Helminic


Mebendazole (Vermox) chew tab 100mg


Miscellaneous


Metronidazole (Flagyl) tab 250mg





ANTI-MIGRAINE


 Isometheotene/Dichloral/Apap (Midrin) cap





BPH AGENTS


Tamsulosin ( Flomax ) caps 0.4mg





CARDIOVASCULAR





ACE Inhibitors / Receptor Antagonists


Irbesartan ( Avapro ) 75, 150 mg


Lisinopril (Zestril) tab 5mg, 10mg, 20mg 40mg


Valsartan (Diovan)cap 80, 160 mg


Ramipril (Altace) cap , 2.5, 5, 10 mg





Beta-blockers


Atenolol (Tenormin) tab 50mg


Metoprolol (Lopressor) tab 50mg


Propranolol (Inderal) tab 10mg, 40mg





Calcium channel blockers


Amlodipine (Norvasc) tab 5mg, 10mg


Verapamil (Calan Sr) tab  240mg





Alpha Blockers


Clonidine (Catapres) tab 0.1mg


Prazosin (Minipress) cap 1mg, 2mg, 5mg


Terazosin (Hytrin) cap 1mg 2mg, 5mg, 10mg





Miscellaneous


Methyldopa (Aldomet) tab 250mg





Diuretics


Furosemide (Lasix) tab 40mg


Hydrochlorothiazide tab 25mg





Combination


Triamterene/Hctz (Maxzide) 50mg/75mg





Nitrates / Vasodialators, Misc


Isosorbide Dinitrate  (Isordil)tab 10mg


Nitroglycerin SL tabs 0.4mg





ANTIHISTAMINE/DECONGESTANT


COUGH


Antihistamines


Cetirizine (Zyrtec) tab 5mg, 10mg; 1mg/ml syr


Chlorpheniramine tab 4mg, exten tab 8mg,2mg/5ml syr


Diphenhydramine (Benadryl) cap 25mg; 12.5mg/5ml elixir


Fexofenadine (Allegra) tabs 60 ,180 mg


Hydroxyzine (Atarax) tab 25mg


Loratadine (Claritin) 10 mg tab





Decongestants


Pseudoephedrine (Sudafed) tab 30mg, 30mg/5ml syrp 





Combination


Triprolidine/Pseudoephedrine (Actifed) tab; syr


Deconamine SR caps


Guaifenesin DM (Robitussin DM)


Carbinoxamine/pseudoephedrine Dextromethorphan (Rondec DM) Drops 2mg/25mg





Expectorants





Guaifenesin (Robitussin) 100mg/5ml syrp


Entex PSE tab


Cough


Benzonatate (Tessalon)  100mg perles


Cepacol lozenges


Guafenesin/Codeine (Robitussin AC) 100mg/10mg/5ml*





DENTAL


Chlorhexidine (Peridex) 0.12% soln


Lidocaine (Xylocaine) 2% viscous soln


DERM/TOPICAL


Acid Preps


Benzoyl Peroxide ( Benzac ) gel 5%, 10%





Anti-bacterial/Anti-Infective


Bacitracin top oint


Clindamycin (Cleocin) 1% soln


Erythromycin ( T-Stat ) 2% soln


Metronidazole ( Metrogel ) 0.75% gel


Mupirocin (Bactroban) 2% oint





Anti-fungals


Clotrimazole (Mycelex) 1% cream


Ketoconazole (Nizoral) 2% shampoo


Miconazole (Monistat-Derm) 2% cream


Triamcinolone/nystatin (Mycolog II) cream


Nystatin (Mycostatin) cream, 





Anti-parasitics


Permethrin (Nix) rinse 1%


Permethrin (Elimite) 5% cr





Psoriasis agents


Selenium sulfate (Selsun) 2.5%





Wart





Salicylic Acid Plaster 40% (Mediplast)


Salicylic Acid solution 17% sol (Compound W)





Rectal preps


Hemorrhoidal Plain(Anusol) supp


Hemorrhoidal 2.5% (Anusol HC) supp


Hydrocortisone 2.5% rectal cr


Dibucaine (Nupercainal) 1% oint


Witch Hazel (Tucks) top pads





Steroids


Betamethasone val (Valisone) 0.1% cream, lotion 


Desonide (DesOwen,Tridesilon) 0.05% cream 


Flucinonide (Lidex) 0.05% cream


Triamcinolone (Kenalog,Aristocort) 0.1% cream


Hydrocortisone Valerate (Westcort) 0.2% cream


Hydrocortisone 1% cream, lotion





Moisturizers


Ointment base (Eucerin) cream 





Anti-pruritic


Calamine lotion





TopicalS


Anesthetic


Lidocaine 2% jelly





Miscellaneous topicals


Analgesic Balm (Bengay) oint         





Silver sulfadine (Silvadene) 1% cream


Zinc oxide ointment





GASTROINTESTINAL


Antacids





Alum Hydrox/Mag Hydrox/Simethicone 500mg/450mg/40mg per 5ml (Maalox ES) susp


AlumHydrox/Magnesium ( GAVISCON TAB)





Anti-diarrheals


Attapolgite 750mg/15ml (Kaopectate) susp


Loperamide (Imodium) cap 2mg, 





Antispasmodics/Anticholinergics


Dicyclomine (Bentyl) cap10mg


Donnatal tab; elixir








Laxatives/bowel prep


Bisacodyl (Dulcolax) tab 5mg; supp 10mg


Docusate calcium (Surfak) cap 240mg


Fleet enema regular


Milk of Magnesia


Psyllium powder (Metamucil)


Ulcer / esophagitis


Metoclopramide (Reglan) tab 10mg


Raberazole (Aciphex)                                                  


Ranitidine (Zantac) tab 150mg  tab 


Lansoprazole ( Prevacid ) cap 15, 30 mg





HEMATOLOGY


Dipyridamole (Persantine) tab 25mg


Clopidogrel (Plavix) 75mg





HORMONES/ENDOCRINE


Contraceptives


Lo-Ovral


Ortho-tri-Cyclen


Ortho-Novum 7/7/7, 1/35


Triphasil/Tri-Levlen





Hormone Replacement


Conj. Estrogen (Premarin) tab 0.3, 0.625,1.25mg


Medroxyprogesterone  (Provera) tab 2.5mg, 10mg 


Prempro 0.625 mg/2.5mg    84’S





Miscellaneous


Raloxifene ( Evista ) tab 60mg





Systemic steroids


Prednisone(Deltasone,Orasone) tab1mg, 5mg ,20mg


Prednisolone(Pediapred) 5mg/5ml syrp





Thyroid/Anti-thyroid


Levothyroxine (Synthroid) tab 25, 50,75,100, 112,


125,150 mg





HYPOGLYCEMICS


Glipizide (Glucotrol) XL tab 5mg, 10mg


Metformin (Gucophage) tab 500mg


Insulin:  Novolin R 100u/ml, NPH 100u/ml  70/30 100u/ml 


              Humolog   


Glybur/Metfor (Glucovance) tab 1.25, 2.5, 5 mg  


Rosiglitizone (Avandia) tab 2,4,8 mg


  


Misc/supplies


Alcohol  70% Top pads 


Glucometer Strips: Accu-chek Advantage Comfort Curve,


                               Precision QID


Lancets (Soft-clix)


Syringes/Needles Insulin -  U-100, 1ml; Lo Dose, 0.5ml





HYPOLIPIDEMICS


Cholestyramine (Questran) Light  4gm/5mg powder


Gemfibrozil (Lopid) tab 600mg


Simvastatin (Zocor) tab 10mg, 20mg ,40mg





MUSCLE RELAXANTS


Chlorzoxazone (Parafon Forte DSC) 500mg  tab     


Cyclobenzaprine (Flexeril) tab 10mg


Methocarbamol (Robaxin) 500 mg tab 





NASAL PREPS


Fluticasone (Flonase)  50mcg/spraynasal spray


Sodium Chloride (NSND) 0.9% drops


Sodium Chloride  (Ocean) 0.65% spray 


Oxymetazolone (Afrin) 0.05% nasal spray 





OPHTHALMICS


Anti-infectives


Bacitracin opth oint


Erythromycin (Ilotycin) opth oint


Gentamicin (Garamycin) opth0.3%soln


Sulfacetamide ( Sulamyd ) 10% opth , oint





Allergy & Cold


(Naphazoline/Antazoline)Vasocon A opth sol








Steroids


Prednisolone ac ( Pred-Forte) 1% opth susp





Lubricants


Artificial Tears (Tears Naturale) opth soln


Lubricant ( laci-lube ) opth ointSterile eye irrigating ( Dacriose ) opth soln





OTIC


Antipyrine/Benzocaine (Auralgan) otic drops


Carbamide Peroxide  6.5% (Debrox) otic drops


Polymyxin/Neomycin/HC (Cortisporin) otic susp


Acetic Acid/Aluminum Acetate 2% soln (Domboro) otic drops


PSYCHOTHERAPEUTIC


Antidepressants


Amitriptyline (Elavil) tab 10,. 25mg


Paroxetine ( Paxil ) tab 10, 20 30mg


Sertaline ( Zoloft )tab 50, 100 mg


Imipramine HCl (Tofranil) tab 25mg


Trazodone (Desyrel) tab 50mg





Anxiolytics


Alprazolam ( Xanax ) tab 0.5 mg*


Diazepam (Valium) tab 5mg*





Sedative/Hynotic


Zolpidem (Ambien) tab 5mg, 10mg*





PYSCHOSTIMULANT


Methylphenidate (Ritalin) tab 5mg, 10mg; SR 20mg *





RESPIRATORY





 Inhaler


Albuterol (Proventil) MDI, inhalation soln 0.083%  premix


Fluticasone (Flovent) MDI 44mcg, 110mcg, 220mcg/spray


Ipratropium (Atrovent) MDI 


Salmeterol (Serevent) Diskus


Advair Diskus 250/50, 500/50





Oral


Montelukast ( Singulair ) tab 4, 5 ,10 mg


Albuterol (Proventil) syrp





VITAMINS/SUPPLEMENTS


Calcium Carbonate (Oscal) 500mg cal plus 200iu vit D tab


Ferrous fumerate (Ferro-Sequels)  150mg tab 


Ferrous sulfate 325mg tab; 75mg/0.6ml


Folic Acid 1mg tab


Vitamins, Multiple/Fluoride (Tri-Vi-Flor,Vi-Daylin F) 0.25mg F/ml drops


Prenatal vitamin w/1mg folic acid tab (< 45 YEARS OLD/FEMALES IN CHILDBEARING YEARS)


Pyridoxine (Vitamin B-6) 50mg tab


Ascorbic Acid (Vitamin C) 500mg tab


Alpha tocopheral (Vitamin E) 400IU cap


Potassium Cl  8mEq (Slow-K) tab ,20 mEq





ANAPHYLACTIC


EpiPen, 


EpiPen Jr  














NOTE: ( * ) NARCOTIC/CONTROLLED

















